

Medical Update for Jiyeon Kim DOB: 10/28/1965

Date Order Created: 07/14/2026

Order ID: 1163/1157

Agency Assigned Id: 1587

Certification Period: 07/03/2026 to 08/31/2026

Grace Home Healthcare, LLC 497754
9735 Main Street Suite 200 Fairfax,
Fairfax, VA 22031-3736
PHONE 703-865-7370 FAX

Orders:

07/14/2026 procedure: equipment training, Notes: , work simplification/energy conservation, Notes: ,

07/14/2026 goal: patient/caregiver recalls

- * how to maintain a diary to monitor effective and non-effective pain relief including documenting time of pain, rating, precipitating events, medications, treatments, and what works best to relieve pain

- * teach relaxation skills and diversional activities

- * recalls related medication(s) purpose, schedule, Target Date: 08/31/2026: DISCONTINUED, Oral Hygiene - 06. Independent, Target Date: 08/31/2026: DISCONTINUED, Toileting Hygiene - 06. Independent, Target Date: 08/31/2026: DISCONTINUED, Shower/Bathe Self - 06. Independent, Target Date: 08/31/2026, Lower Body Dressing - 06. Independent, Target Date: 08/31/2026, Don/Doff Footwear - 06. Independent, Target Date: 08/31/2026: DISCONTINUED, Eating - 06. Independent, Target Date: 08/31/2026: DISCONTINUED, Upper Body Dressing - 06. Independent, Target Date: 08/31/2026,

07/14/2026 Medications: Acetaminophen - Acetaminophen 500 mg/tablet / Take 2 tablets (1,000 mg total) by mouth in the morning and 2 tablets (1,000 mg total) in the evening and 2 tablets (1,000 mg total) before bedtime. Do all this for 7 days.

Butalbital, Acetaminophen And Caffeine - Acetaminophen: Butalbital: Caffeine 50-325-40 MG / 1 Tablet by mouth as necessary every 4 hours for headaches for up to 10 days

Calcium Carbonate-Vitamin D3 500 mg-5 mcg (200 unit) / 1 Tablet by mouth once a day

Gabapentin - Gabapentin 100 MG / 1 Capsule (100 mg total) by mouth in the morning and 1 capsule (100 mg total) in the evening and 1 capsule (100 mg total) before bedtime.

Ibuprofen - Ibuprofen 600 MG / 1 Tablet (600 mg total) by mouth in the morning and 1 tablet (600 mg total) in the evening and 1 tablet (600 mg total) before bedtime. Do all this for 5 days.

Methocarbamol - Methocarbamol 500 MG / 1 Tablet (500 mg total) by mouth every 6 hours

Naloxone - Naloxone Hydrochloride 4 mg/actuation spray, non-aerosol / Administer 1 spray into one nostril nasal as necessary 1 time if needed (signs of opioid overdose) for up to 1 dose Repeat with new syringe as needed every 2-3 minutes if no response.

Neosporin Ointment - Neosporin Ointment Apply topically topical in the morning and in the evening and before bedtime.

Oxycodone Hydrochloride - Oxycodone Hydrochloride Immediate Release 5 MG / Take 1-2 tablets by mouth as necessary up to every 6 hours for severe pain

Wellbutrin XL - Bupropion Hydrochloride 150 MG / 1 Tablet by mouth once a day in the morning

Dicyclomine - Dicyclomine Hydrochloride 10 MG / 1 Capsule by mouth four times a day before meals and nightly

Doxycycline - Doxycycline Hyclate 50 MG / 1 Tablet by mouth in the morning and 1 tablet before bedtime.

Duloxetine Hydrochloride - Duloxetine Hydrochloride DR 60 MG / 1 Capsule by mouth once a day

1890 Metro Center Dr

1890 Metro Center Dr, VA 20190
Tele:7037091500 FAX: 17037091697

PHYSICIAN SIGNATURE VALID - Digitally Signed by Signed

Staff Signature: Electronically Signed by Messick, Charles Date 07/15/2026